

RM 1801-02, TOWER B, REGENT CENTRE,
63 WO YI HOP ROAD, KWAI CHUNG,
NEW TERRITORIES, HONG KONG
TEL: (852) 2429 7022 FAX: (852) 2429 7266
ctcasia@ctcgroupe.com

Report No.: 05135B-07

January 9, 2008

**This test report supersedes the report 05135-07
issued on December 18, 2007**

Page 2/3

**APPLICANT:
STEELPRO COMPANY**

2. Label(s) on the sample(s):

Sample(s)	ID	Size	Style/Art. No.	Sub-sample(s)	Component(s)	Colour
(01)	i	--	102045119 STEELPRO GLOVE	(a)	Glove	Beige/Black
(01)	ii	--	102045119 STEELPRO GLOVE	(a)	Glove	Beige/Black
(01)	iii	--	102045119 STEELPRO GLOVE	(a)	Glove	Beige/Black
(01)	iv	--	102045119 STEELPRO GLOVE	(a)	Glove	Beige/Black
(01)	v	--	102045119 STEELPRO GLOVE	(a)	Glove	Beige/Black
(01)	vi	--	102045119 STEELPRO GLOVE	(a)	Glove	Beige/Black

Remarks: (1) ID is used for identification in which the numbers of sample received are of the same article, ref. no., colour, etc.

3. Sample(s) description assigned by laboratory:

Test item	Sample(s)	Combine / Separate sub-sample(s)
(S01)	(01)-i+ii	(a)
(S02)	(01)-iii	(a)

